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125 DASHERA SCHEME Sample Description : DOR  03-Jul-2015
KOTA-324009 RAJASTHAN MINT HONED

[EC CODE NUMBER: 1208003492
Phone/Fax 9920844222

ID- 1507030141 . Date of Start of testing:- 06.07.2015
Date of completion of test:- 18.07.2015
MINT HONED STONE
SN0 Test Parameters Mlﬂﬁ Test Method
i. |Dimensions E EN: 1341:2012
a. Length, mm 3003 Annex -A
b. Width, mm 300.0
¢. Thickness, mm 20.19
d. Flatness, mm +0.13
2. |Visual Appearance Square in Surface, Mint Honed EN- 1341: 2012
X ' Coloured, No cracks on Surface
3. |Water Absorption, % by Wt. 3.9 : EN- 13755-2001
4. |Compressive strength, N/ mm? 36.9 EN- 1926~ 1999
5 [Flexural Strength, N/ mm? 15.3 EN- 12372- 2006
. 6. |Chemical Resistance Passes the test EN- 1341:2001
- 7. |Frost Resistance EN-12372:2006,
(a). Flexural strength afier 12 cyeles 14.3 N/mm? EN- 12371:2001
freeze/ thaw .
(b). Flexural strength after 48 cyci es 13.8 N/mm?
_ freeze/ thaw ‘
8. |Slip Resistance Value (SRV} EN-1423 1:2003
(a). Dry : 64
» {(b). Wet 58
9. |Resistance to wear, mm EN-14231:2003
(a) Average 6.4
(b) Individual 6.1
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